
NO Item Req Qty BAR Part #
BAR Kit Part 

Number
Kit Description

1 Bolt M6*55 8 COS E4030V-1
2 sping washer 6 8 COS E4030V-2
3 Air filter 2 COS E4030V-3
4 cylinder cover 2 COS E4030V-4
5 Three- way joint 1 COS E4030V-5
6 cylinder gasket 2 COS E4030V-6
7 valve plate 4 COS E4030V-7
8 valve clack plate 4 COS E4030V-8
9 valve plate gasket 2 COS E4030V-9

10  cylinder  upper gasket 2 COS E4030V-10
11 cylinder 2 COS E4030V-11
12 Bolt M8*25 4 COS E4030V-12
13 spring washer 8 4 COS E4030V-13
14 cylinder  under gasket 2 COS E4030V-14
15 piston ringф47 4 COS E4030V-15
16 oil ring ф47 2 COS E4030V-16
17 piston ф47 2 COS E4030V-17
18 piston pin 2 COS E4030V-18
19 piston pin circlip12 4 COS E4030V-19
20 conncting rod 2 COS E4030V-20
21 breather 1 COS E4030V-21
22 oil  leveler 1 COS E4030V-22
23 wahser 1 COS E4030V-23
24 bolt M6*16 5 COS E4030V-24
25 crankcase cover 1 COS E4030V-25
26 crankcase gasket 1 COS E4030V-26
27 crank shaft 1 COS E4030V-27
28 bolt M8*22 1 COS E4030V-28
29 crank case 1 COS E4030V-29
30 bolt M5*25 3 COS E4030V-30
31 washer 3 COS E4030V-31

COS E4030V-79
Cylinder & Gasket 

Kit

COS E4030V-80
Oil Level Sight Glass 

Kit

COM E4030V  (HM3050V) SPARE PARTS LIST - Pump Model:  

COS E4030V-78
Upper Cylinder 

Service Kit



32 seal 1 COS E4030V-32
33 bearing  6205 1 COS E4030V-33
34 bolt m4*10 4 COS E4030V-34
35 cylinder head cover 2 COS E4030V-35
36 elbow 1 COS E4030V-36
37 bolt ST3.7*12 4 COS E4030V-37
38 protector 1 COS E4030V-38
39 cover of capacitance 1 COS E4030V-39
40 Starting  capacitance 1 COS E4030V-40
41 working capacitance 1 COS E4030V-41
42 wire bridge 1 COS E4030V-42
43 capacitance bottom cover 1 COS E4030V-43
44 motor 4 COS E4030V-44
45 bolt M8*25 4 COS E4030V-45
46 nut M8 4 COS E4030V-46
47 cover lining 1 COS E4030V-47
48 sping washer 5 3 COS E4030V-48
49 bolt M5*40 3 COS E4030V-49
50 fan 1 COS E4030V-50
51 sping washer 20 1 COS E4030V-51
52 motor cover 1 COS E4030V-52
53 bolt M5*10 3 COS E4030V-53
54 connect  tube 1 COS E4030V-54
55 discharge pipe 1 COS E4030V-55
56 release  pipe 1 COS E4030V-56
57 handle Cover 1 COS E4030V-57
58 tank 1 COS E4030V-58
59 Non Return Valve 1 COS E4030V-59
60 nut M8 1 COS E4030V-60
61  foot cushion 2 COS E4030V-61
62 bolt M8*25 2 COS E4030V-62
63 drain cock 1 COS E4030V-63
64 wheel bolt 2 COS E4030V-64
65 wheel 2 COS E4030V-65
66 spring washer 10 2 COS E4030V-66
67 nut M10 2 COS E4030V-67
68 pressure switch 1 COS E4030V-68
69 pressure gauge 1 COS E4030V-69
70 safety valve 1 COS E4030V-70
71 coupler 2 COS E4030V-71
72 regulator valve 1 COS E4030V-72
73 power cord with plug 1 COS E4030V-73
74 cable 1 COS E4030V-74
75 stem Rp1/2 2 COS E4030V-75
76 handle  cap 1 COS E4030V-76
77 Complete Pump Suit E4030V 1 COS E4030V-77

COS E4030V-80
Wheel & Bolt Kit 
(Single Wheel)

COS E4030V-81
Pressure 

Switch/Regulator 
Kit


	E4030V

